
Toilet
34%

Kitchen
33%

Bath/laundry
33%

Black water
31%

Gray water
69%

 
 

 
 
 

GREYWATER TREATMENT ON HOUSEHOLD 
LEVEL IN DEVELOPING COUNTRIES – 

 A STATE OF THE ART REVIEW 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 

 
SEMESTER WORK OF BARBARA IMHOF AND JOËLLE MÜHLEMANN 

FEBRUARY 2005 
 
 

SUPERVISOR: ANTOINE MOREL 
 



               Greywater treatment on household level in developing countries               2/ 98 
 

References title page:  
Picture top left: (Henry, 2004) 
Picture top right: (Sarathai, 2004) 
Picture down left: (Ledin et al., 2001b) 
Picture down right: (SWO-docu, 2003) 
 



               Greywater treatment on household level in developing countries               3/ 98 
[...]
FS is loaded onto the pond; solids settle and accumulate at the bottom of the pond while the 
clarified liquid flows out of the pond. Ponds are usually designed with a high retention time. 
Therefore, not only sedimentation but also anaerobic degradation contributes to the 
improvement of the effluent quality. It is assumed that large sedimentation ponds are more 
appropriate for the treatment of fresh public toilet sludge or a FS mixture containing a high 
amount of public toilet sludge. The reason is that the higher retention time would allow for 



               Greywater treatment on household level in developing countries               36/ 98 
 

partial stabilization of the fresh FS and thus reduce the negative impact of intense bubbling 
on particles settling. Sedimentation ponds have longer sediment removal intervals than 
septic tanks. Sludge is removed once, twice or more often per year. At least two parallel 
ponds are required to assure continuous operation. The sediment is removed after removal 
of the liquid column and a period of drying. Both liquid and sediments require further 
treatment. 
 

 
Figure 1: Schematic of a sedimentation pond. Sludge sediments to the bottom of the pond 
while the clarified liquid flows out of the pond.  

 
Disadvantages � High land requirement 
  
Advantages � Simple operation 
 � Cheap construction 
 � Good sedimentation properties 
 � Good stabilisation capacities 
 

4.2.2 Septic tank 
 
Septic tanks (Figure 2) are the most common small scale and decentralised treatment plants 
worldwide. They consist of an underground sedimentation tank having 2 to 3 compartments, 
in which settled sludge is stabilized by anaerobic digestion. Dissolved and suspended matter 
leave the tank untreated. They are used for wastewater containing settleable solids, 
especially domestic wastewater. The settled sludge must be pumped out periodically. In 
septic tanks, COD is removed to 25 – 50 %. 
 

 
Figure 2: Schematic of a septic tank. Settleable solids in the wastewater sediment to the 
bottom of the tank. The sludge is anaerobically digested. Dissolved and suspended matter 
leave the tank.    

 



               Greywater treatment on household level in developing countries               37/ 98 
 

Disadvantages � Low treatment efficiency 
 � Foul-smelling emissions created by anaerobic digestion 
  
Advantages � Simple operation 
 � Little space requirements (undergorund) 
 � Cost-efficiency regarding treatment 
 

4.2.3 Imhoff tanks 
 
Imhoff tanks (Figure 3) are used for domestic wastewater with flows above 3 m3/d. They 
separate the fresh influent from sludge and consist of a settling chamber being above a 
digestion chamber. The volume of the settling compartment should be able to contain 50 
l/capita and the digestion chamber 120 l/capita. Baffle walls prevent up – flowing foul sludge 
particles from getting mixed with the effluent. This way, the effluent remains fresh and 
odourless. COD is removed to 25 – 50 %. 
 

 

 

Figure 3: Schematic of an Imhoff tank. The digestion chamber is in the lower part of the tank 
and the settling chamber in the upper part. The baffle walls are installed diagonally. 

 
Disadvantages � More complicated than septic tanks 
 � Low treatment efficiency 
 � Regular de-sludging 
  
Advantages � Little space requirements (underground) 
 � Odourless effluent 
 � Clear separation of the two processes sedimentation and 

fermentation 
 � Durable system 
 

4.3 Secondary treatment systems 
 

4.3.1 Baffled septic tank 
 
These tanks (Figure 4) are an improvement of septic tanks and can treat heavily polluted 
wastewater like industrial wastewater or all kind of other wastewaters. They consist of 2 to 5 
serial chambers with eventually an anaerobic filter in the last part. The first compartment is 



               Greywater treatment on household level in developing countries               38/ 98 
 

always a settling chamber followed by a series of up – flow chambers. There is an intensive 
contact occurring between fresh influent and resident sludge. The process taking place in the 
chambers is the anaerobic degradation of suspended and dissolved solids. This process 
leads to a COD removal of 65 – 90 %. 
 

 
Figure 4: Schematic of a baffled septic tank having 4 chambers. The arrows indicate the 
flowing direction of wastewater. 

 
Disadvantages � Less efficient with weakly polluted wastewater 
 � Long start-up phase 
  
Advantages � High treatment efficiency 
 � Simple operation 
 � Hardly any blockage 
 � Durable system 
 � Relatively cheap 
 

4.3.2 Anaerobic / fixed bed filters 
 
Anaerobic filters (Figure 5) can be used for pre-settled domestic and industrial wastewater of 
narrow COD/BOD ratio. Therefore, they can only be used in combination with primary 
treatment (for example a septic tank). Anaerobic filters can also treat non – settleable and 
dissolved solids by bringing them in close contact with active bacteria mass on a filter media. 
The filter surface should be of 90 to 300 m2 per m3 of treated water and be rough. The tank 
should contain a volume of 0.5 – 1 m3/capita. The COD removal is about 70 – 90 %.   
 

 
Figure 5: Schematic of an anaerobic tank. Wastewater flows through a cleaning chamber 
before passing through a filter media. 



               Greywater treatment on household level in developing countries               39/ 98 
 

 
Disadvantages � High construction costs (filter media) 
 � Blockage of filter possible 
 � Effluent can smell 
  
 
Advantages � Simple and durable system if well constructed and properly pre – 

treated wastewater enters it 
 � High treatment efficiency 
 � Little space requirements 

 

4.3.3 Trickling filter 
 
A trickling filter (TF) is a wastewater treatment system that biodegrades organic matter and 
can also be used to achieve nitrification. The wastewater trickles through a circular bed of 
coarse stones or plastic material. A rotating distributor (a rotating pipe with several holes 
across it) evenly distributes the wastewater from above the bed. The microorganisms in the 
wastewater attach themselves to the bed (also known as the filter media), which is covered 
with bacteria. The bacteria break down the organic waste and remove pollutants from the 
wastewater. 
When excess nutrients become a concern, it becomes necessary to adapt "conventional" 
sewage treatment systems to meet the increased oxygen demand placed on receiving 
waters by high ammonia nitrogen concentrations in wastewater effluents. TFs and other 
attached-growth processes proved to be well – suited for the removal of ammonia nitrogen 
by oxidizing it to nitrate nitrogen (nitrification). 
 
Disadvantages � Additional treatment may be needed to meet strict discharge 

standards 
 � Regular operator attention needed 
 � Relatively high incidence of clogging 
 � Relatively low loadings required depending on the media 
 � Limited flexibility and control in comparison with activated sludge 

processes 
 � Potential for vector and odour problems 
  
Advantages � Simple, reliable process that is suitable in areas where large tracts 

of land are not available for a treatment system 
 � Effective in treating high concentrations of organic material 

depending on the type of media used 
 � High degree of performance reliability 
 � Appropriate for small- to medium-sized communities and onsite 

systems 
 � Ability to handle and recover from shock loads 
 � Relatively low power requirements 
 � Durability of process elements 
 � Level of skill and technical expertise needed to manage and 

operate the system is moderate 
 



               Greywater treatment on household level in developing countries               40/ 98 
 

4.4 Secondary and tertiary treatment systems 
 

4.4.1 Constructed wetlands 
 
This system (Figure 6) is used for the treatment of pre – settled domestic or industrial 
wastewater with COD < 500 mg/l. Wastewater flows horizontally through a filter, which is 
permanently soaked with water. Plants grow on the filter media in order to assimilate 
nutrients. Bacteria in the media degrade solids and soluble BOD to inorganic nutrients 
(ammonia and phosphorous). The granular media filters out solids. The filter works partly 
aerobic, partly anoxic and anaerobic. 
The area needed is approximately 5 m2/capita. The maximum loading rate for wastewater is 
30 l/m2d and for organic material is 8 g BOD/m2d. The slope of the impervious liner should be 
0.5 – 1 %. 
 

 
Figure 6: Schematic of a constructed wetland system. Wastewater flows through the soil. 
Plants growing on the soil assimilate the nutrients of the wastewater and soil bacteria 
mineralise nutrients. 

 
Disadvantages � High space requirements 
 � Costly (gravel) 
 � Great care required during construction (pervious liner, etc.) 
 � Intensive maintenance during the first 2 years 
  
Advantages � High treatment efficiency, up to 95 % COD removal   
 � No wastewater aboveground 
 � No nuisance of odour 
 � Good nutrient removal 
 

4.4.2 Pond system 
 
This system (Figure 7) consists of a series of artificial ponds comprising an anaerobic pond 
(see below), two parallel aerobic (facultative) ponds and two serially connected maturation 
ponds. The total area required amounts 6 to 8 m2/cap, including land for accession, etc. The 
net treatment area is 3 – 4 m2/capita.  It is planned for a full treatment of wastewater (primary 
to tertiary treatment). 
 



               Greywater treatment on household level in developing countries               41/ 98 
 

 
Figure 7: Schematic of a series of ponds. 

 
Disadvantages � Large space requirements 
 � Nuisance of mosquitoes and odour if undersized 
 � Algae can raise the effluent BOD 
  
Advantages � Simple construction  
 � High pathogen removal rate 
 � Little maintenance 
 � High treatment efficiency and nitrogen removal 

4.4.2.1 Anaerobic pond 
 
Its function is the sedimentation and anaerobic digestion of sludge. It works like an open 
septic tank and can treat highly loaded wastewater (0.1 – 1 kg BOD/m3d) with BOD removal 
rates of 40 – 60 %. Its minimum depth should be 3 m to guarantee anaerobic conditions. The 
minimum dimensions of an anaerobic pond are 0.6 m3/capita and 0.2 m2/capita. The 
retention time lasts 1 – 3 days. 
 

4.4.2.2 Aerobic (facultative) pond  
 
Its role is the aerobic degradation of suspended and dissolved matter. The BOD removal 
rates are 40 – 70 %. The maximum organic load shouldn’t go beyond 20 g BOD/m2d. The 
oxygen supply occurs via water surface and photosynthesis. Its maximum depth should be 
1.2 m to guarantee aerobic conditions. The minimum dimensions of an aerobic pond are 1.5 
m2/capita for domestic wastewater. The retention time lasts 10 – 20 days. 
 

4.4.2.3 Maturation ponds 
 
Their role is to mediate the final sedimentation of suspended stabilised solids, bacteria mass 
and pathogens. Their depth amounts 1 m and the area amounts 1.5 m2/capita. The hydraulic 
retention time lasts approximately 10 days. There are normally 2 – 3 ponds constructed in 
series. 
 



               Greywater treatment on household level in developing countries               42/ 98 
 

4.5 Descriptions of systems found in literature 
 
This section presents an overview on different treatment systems found in literature. Six 
systems combining the treatment options described above will be characterised. These 
systems were implemented in both developed and developing countries. Different aspects 
like costs, space requirements, treatment efficiency, strengths and weaknesses will be 
compared (see table 16) for these systems. Table 17 shows for what habitation size or 
structure these systems were dimensioned.  
 
Table 16: Comparison of systems in terms of area requirements, costs, strengths and 
weaknesses 

 
 
Table 17: Dimensioning of different systems 

 Single household Neighbourhood Hole community 
Wetpark  X X 
Constructed wetland X X X 
Ecomax X X  
Gaia-movement system X   
Rota-Loo greywater 
system X X  

  

4.5.1 Wetpark 
 
The name wetpark was given by the author (Günther, 2000) to this purification system 
because of its park-like composition and its wetland type structure (see Figure 8). Wetparks 
are plants that encourage the subsurface flow of water and enhance interactions of the 
vegetation and microorganisms occurring in a riparian ecotone. They consist of four different 
elements, which are a. a section filled with lime-gravel, b. shore zones, c. ponds and d. a 
sand filter. 
Before entering the pond system, water is distributed over a bed filled with lime-gravel by 
means of inlet pipes. Lime-gravel increases the surface for organic material reduction by 
aerobic bacteria. After water has passed through the gravel bed, it is let in the root-zone of 
the planted vegetation of the shore. Finally, it is stored in a pond. Purification in the shore-
pond system is repeated three times consecutively. After the last pond, water is let into a 
sand filter and is collected in a well. 
In order to prevent water from percolating in deeper soil layers, a waterproof layer is placed 
under the whole purification plant.  



               Greywater treatment on household level in developing countries               43/ 98 
 

The vegetation chosen is that prevailing in the normal wetland communities in the region. In 
Switzerland for example, you would choose Phragmites australis and Typha latifolia. The 
plants are continuously harvested and composted, in order to remove nutrients from the 
system.  
Some fishes and crayfishes are introduced into the ponds to control insect larvae and digest 
leaf litter and other organic matter. 
 

 
Figure 8: Outline of the triplicate shore – pond system 

 

4.5.2 Constructed wetlands 
 
Here the example of a system constructed for the household level is given. Nevertheless, the 
authors (Shrestha et al., 2001) have described systems for other levels that are constructed 
and dimensioned differently.  
Greywater is collected in a two-chambered settling tank (500 l) for pretreatment. The 
pretreated water is led into a tank (200 l), which feeds a vertical flow bed (6 m2). The flow 
bed is filled with coarse sand and planted with common reed (Phragmites karka) and Canna 
sp.. The treated water is collected in an underground tank. 
The system doesn’t need any electrical devices. Water is flushed hydro-mechanically into the 
bed 3 to 4 times a day. The collected water can be reused for flushing, gardening and 
cleaning. 
 

4.5.3 Ecomax  
 
The author (Bowman, 1996) defines six functional elements for the Ecomax septic system 
(Figure 9):  

- Two sequential septic tanks 
- Two Ecomax cells, used in rotation, each comprising a storage and leaching vessel 
- Amended soil treatment medium 
- A perimeter sub-surface drain to collect treated water for reuse 
- Sand veneer to provide substrate for grass growth and as means of blending the 

cells to their landscape setting 
- Grass cover 
 

Wastewater is led into septic tanks, where sedimentation, floatation and aerobic digestion 
occur. After 2-3 days residence, the pre-treated effluent flows out of the tank and into the 
infiltration structure located in the Ecomax cells. Effluent inside the infiltration structure flows 
radially into the soil and towards the perimeter bund where it exits the system. 
 



               Greywater treatment on household level in developing countries               44/ 98 
 

 
Figure 9: Ecomax septic system. The septic tanks are linked to two Ecomax cells. The effluent 
of the cells flows radially into the soil and towards the perimeter bund. 

 

4.5.4 Gaia-Movement system 
 
The Gaia-Movement system consists of a drum filled with sand and a duckweed pond or a 
reed bed. 
Wastewater is piped to the sand-filled drum. At the end of the pipe, a mosquito net catches 
possible waste. Then the water is let through the drum filled with sand. At the bottom of the 
drum, a net stops sand coming into the outlet. After being filtered in the sand, greywater is 